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Channel 39

100kHz PSD reference Level Plot Low Channel Plot
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.7~26.1°C
Relative Humidity : |43.8~45.5%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number : BlofB3
FAX . 886-3-327-0855



EUT Information

Report No.: FR491243A

Report NO : 491243
Test Mode : Mode 1
Test Voltage : Power from system
Phase : Line
Full Spectrum
1001
0T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
m LY.
E L T CISPR-Ave LimitatMain Ports
c 50 N i.._..::._‘:_.._..‘ ....... Tt arimelllE =
E 1 eead e e o H
® L
- 401+ @ 00
- ‘ ‘
30+
201
10+
0 } } —t— —t } } |
150k 300 400500 800 1M 2M 3M 4AM 5M 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.159450 50.44 65.49 15.05 | L1 FLO 20.0
0.159450 35.03 55.49 20.46 | L1 FLO 20.0
0.189870 43.27 64.04 20.77 | L1 FLO 20.0
0.189870 27.42 54.04 26.62 | L1 FLO 20.0
0.225330 40.27 62.62 22.35 | L1 FLO 20.0
0.225330 27.09 52.62 2553 | L1 FLO 20.0
3.133680 33.78 56.00 2222 | L1 FLO 20.1
3.133680 23.56 46.00 2244 | L1 FLO 20.1
3.435900 36.88 56.00 19.12 | L1 FLO 20.1
3.435900 25.44 46.00 20.56 | L1 FLO 20.1
3.819120 39.03 56.00 16.97 | L1 FLO 20.1
3.819120 27.36 46.00 18.64 | L1 FLO 20.1
4.137000 34.41 56.00 21.59 | L1 FLO 20.1
4.137000 24.66 46.00 21.34 | L1 FLO 20.1
12.063750 37.68 60.00 2232 | L1 FLO 20.2
12.063750 32.02 50.00 17.98 | L1 FLO 20.2
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EUT Information

Report No.: FR491243A

Report NO : 491243
Test Mode : Mode 1
Test Voltage : Power from system
Phase : Neutral
Full Spectrum
100
0T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
% T
S 50 T .- LISPR-Ave LimitatMain Parts
E 1 eeald e el H
. 40+ he
I e %
2
30+
201
10T
0 } } —t———— } } —+—+—+—+— } |
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152250 50.19 65.88 15.69 | N FLO 20.1
0.152250 36.30 55.88 19.58 | N FLO 20.1
0.186000 43.34 64.21 20.87 | N FLO 20.0
0.186000 31.13 54.21 23.08 | N FLO 20.0
0.219750 37.57 62.83 25.26 | N FLO 20.0
0.219750 26.99 52.83 2584 | N FLO 20.0
3.119280 33.18 56.00 2282 | N FLO 20.1
3.119280 23.61 46.00 2239 | N FLO 20.1
3.611760 38.16 56.00 17.84 | N FLO 20.1
3.611760 26.48 46.00 19.52 | N FLO 20.1
3.952950 36.38 56.00 19.62 | N FLO 20.1
3.952950 25.67 46.00 20.33 | N FLO 20.1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Appendix C. Conducted Spurious Emission

Temperature : 22.3~24.9°C
Test Engineer : Kai Liao, KenWu, and Leo Li
Relative Humidity : 52.5~72.4%
<Ant. 1>
2.4GHz 2400~2483.5MHz
BLE (Band Edge)
BLE Note | Frequency Level Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2323.26 -43.87 | -22.67 -21.2 -48.13 3 1.26 0 0 P
BLE 2323.39 -53.49 | -12.29 -41.2 -57.75 3 1.26 0 0 A
1Mbps * 2402 9.52 - - 5.24 3 1.28 0 0 P
CH 00 * 2402 8.61 - - 4.33 3 1.28 0 0 A
2402MHz
2366 -46.16 -24.96 -21.2 -50.43 3 1.27 0 0 P
2366 -53.97 -12.77 -41.2 -58.24 3 1.27 0 0 A
BLE * 2440 9.26 - - 4.96 3 1.3 0 0 P
1Mbps * 2440 7.9 - - 3.6 3 1.3 0 0 A
CH 19 2483.55 -47.91 -26.71 -21.2 -52.24 3 1.33 0 0 P
2440MHz 2486.91 -58.78 | -17.58| -41.2 -63.11 3 1.33 0 0 A
* 2480 9.86 - - 5.53 3 1.33 0 0 P
BLE * 2480 7.71 - - 3.38 3 1.33 0 0 A
1Mbps 2484.16 -42.25 -21.05 -21.2 -46.58 3 1.33 0 0 P
CH 39 2483.52 -50.22 -9.02 -41.2 -54.55 3 1.33 0 0 A
2480MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1l-10f 10
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Report No. : FR491243A

BLE Note | Frequency Level [Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2388 -43.43 | -22.23 -21.2 -47.7 3 1.27 0 0 P
BLE 2357.19 -52.87 | -11.67 -41.2 -57.14 3 1.27 0 0 A
2Mbps * 2404 9.7 - - 5.42 3 1.28 0 0 P
CHO1 * 2404 6.88 - - 2.6 3 1.28 0 0 A
2404MHz
2386.16 4791 | -26.71 -21.2 -52.18 3 1.27 0 0 P
2373.14 -57.37 |-16.17 -41.2 -61.64 3 1.27 0 0 A
BLE * 2440 9.54 - - 5.24 3 13 0 0 P
2Mbps * 2440 7.93 - - 3.63 3 13 0 0 A
CH 19 2483.55 -46.71 | -25.51 -21.2 -51.04 3 1.33 0 0 P
2440MHz 24835 -56.88 | -15.68 | -41.2 -61.21 3 1.33 0 0 A
* 2478 9.89 - - 5.56 3 1.33 0 0 P
BLE
* 2478 7.36 - - 3.03 3 1.33 0 0 A
2Mbps
2483.6 -42.14 | -20.94 -21.2 -46.47 3 1.33 0 0 P
CH 38
2483.8 -50.44 -9.24 -41.2 -54.77 3 1.33 0 0 A
2478MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-2 of 10
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FCC RADIO TEST REPORT

Report No. : FR491243A

BLE Note | Frequency Level [Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2389.17 -44.43 -23.23 -21.2 -48.7 3 1.27 0 0 P
BLE 2323.335 -53.16 | -11.96 -41.2 -57.42 3 1.26 0 0 A
125kbps * 2402 9.82 - - 5.54 3 1.28 0 0 P
CH 00 * 2402 9.09 - - 481 3 1.28 0 0 A
2402MHz
2365.72 -45.92 | -24.72 -21.2 -50.19 3 1.27 0 0 P
2366.14 -54.08 -12.88 -41.2 -58.35 3 1.27 0 0 A
BLE * 2440 9.46 - - 5.16 3 1.3 0 0 P
125kbps * 2440 8.36 - - 4.06 3 1.3 0 0 A
CH 19 2483.69 -48.32 -27.12 -21.2 -52.65 3 1.33 0 0 P
2440MHz 2486.77 -59.32 |-18.12| -41.2 -63.65 3 1.33 0 0 A
* 2480 10.06 - - 5.73 3 1.33 0 0 P
BLE * 2480 9.25 - - 4.92 3 1.33 0 0 A
125kbps 2484.72 -41.97 -20.77 -21.2 -46.3 3 1.33 0 0 P
CH 39 2483.52 -50.35 -9.15 -41.2 -54.68 3 1.33 0 0 A
2480MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-30f 10
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FCC RADIO TEST REPORT

Report No. : FR491243A

BLE Note | Frequency Level [Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2323.125 -44.25 -23.05 -21.2 -48.51 3 1.26 0 0 P
BLE 2323.23 -53.06 |-11.86 -41.2 -57.32 3 1.26 0 0 A
500kbps * 2402 9.73 - - 5.45 3 1.28 0 0 P
CH 00 * 2402 9.1 - - 4.82 3 1.28 0 0 A
2402MHz
2366 -4591 |-24.71 -21.2 -50.18 3 1.27 0 0 P
2366.14 -54.41 -13.21 -41.2 -58.68 3 1.27 0 0 A
BLE * 2440 9.46 - - 5.16 3 1.3 0 0 P
500kbps * 2440 8.72 - - 4.42 3 1.3 0 0 A
CH 19 2486 -49.08 -27.88 -21.2 -53.41 3 1.33 0 0 P
2440MHz 2484.67 -59.08 |-17.88 | -41.2 -63.41 3 1.33 0 0 A
* 2480 9.86 - - 5.53 3 1.33 0 0 P
BLE * 2480 6.49 - - 2.16 3 1.33 0 0 A
500kbps 2483.68 -40.63 -19.43 -21.2 -44.96 3 1.33 0 0 P
CH 39 2483.52 -50.35 -9.15 -41.2 -54.68 3 1.33 0 0 A
2480MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-4 of 10
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Report No. : FR491243A

2.4GHz 2400~2483.5MHz

BLE (Harmonic)

BLE Note | Frequency Level [Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3202.6 -54.93 -33.73 -21.2 -60.52 3 2.59 0 0 P
4804 -56.11 |-34.91 -21.2 -61.5 3 2.39 0 0 P
BLE 6405.2 -64.83 -43.63 -21.2 -70.81 3 2.98 0 0 P
1Mbps 7206 -63.87 -42.67 -21.2 -69.82 3 2.95 0 0 P
CH 00
2402MHz
3253.3 -50.4 -38.2 -21.2 -64.92 3 2.52 0 0 P
4880 -54.63 |-33.43 -21.2 -59.98 3 2.35 0 0 P
BLE 6506.5 -65.15 | -43.95 -21.2 -71.18 3 3.03 0 0 P
1Mbps 7320 -64.81 -43.61 -21.2 -70.74 3 2.93 0 0 P
CH 19
2440MHz
3306.6 -67.77 -46.57 -21.2 -73.19 3 2.42 0 0 P
4960 -53.44 -32.24 -21.2 -58.9 3 2.46 0 0 P
BLE 6613.2 -66.45 -45.25 -21.2 -72.49 3 3.04 0 0 P
1Mbps 7440 -69.24 -48.04 -21.2 -75.24 3 3 0 0 P
CH 39
2480MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-50f 10
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Report No. : FR491243A

BLE Note | Frequency Level [Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3205.3 -62.27 -41.07 -21.2 -67.86 3 2.59 0 0 P
4808 -55.57 | -34.37 -21.2 -60.97 3 24 0 0 P
BLE 6410.5 -64.47 -43.27 -21.2 -70.48 3 3.01 0 0 P
2Mbps 7212 -64.22 -43.02 -21.2 -70.16 3 2.94 0 0 P
CHO1
2404MHz
3253.3 -60.86 | -39.66 -21.2 -66.38 3 2.52 0 0 P
4880 -54.88 | -33.68 -21.2 -60.23 3 2.35 0 0 P
BLE 6506.5 -64.28 | -43.08 -21.2 -70.31 3 3.03 0 0 P
2Mbps 7320 -65.19 | -43.99 -21.2 -71.12 3 2.93 0 0 P
CH 19
2440MHz
3303.9 -68.43 | -47.23| -21.2 -73.85 3 2.42 0 0 P
4956 -53.5 -32.3 -21.2 -58.95 3 2.45 0 0 P
BLE 6607.8 -65.8 -44.6 -21.2 -71.81 3 3.01 0 0 P
2Mbps 7434 -69.29 -48.09 -21.2 -75.29 3 3 0 0 P
CH 38
2478MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-6 of 10
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Report No. : FR491243A

BLE Note | Frequency Level [Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3202.6 -60.5 -39.3 -21.2 -66.09 3 2.59 0 0 P
4804 -56.23 | -35.03 -21.2 -61.62 3 2.39 0 0 P
BLE 6405.2 -64.4 -43.2 -21.2 -70.38 3 2.98 0 0 P
125kbps 7206 -63.63 -42.43 -21.2 -69.58 3 2.95 0 0 P
CH 00
2402MHz
3253.3 -59.94 |-38.74 -21.2 -65.46 3 2.52 0 0 P
4880 -54.71 | -33.51 -21.2 -60.06 3 2.35 0 0 P
BLE 6506.5 -64.18 -42.98 -21.2 -70.21 3 3.03 0 0 P
125kbps 7320 -65.84 -44.64 -21.2 -71.77 3 2.93 0 0 P
CH 19
2440MHz
3306.6 -66.82 | -45.62 | -21.2 -72.24 3 2.42 0 0 P
4960 -52.75 -31.55 -21.2 -58.21 3 2.46 0 0 P
BLE 6613.2 -65.95 -44.75 -21.2 -71.99 3 3.04 0 0 P
125kbps 7440 -69.61 -48.41 -21.2 -75.61 3 3 0 0 P
CH 39
2480MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-7 of 10
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FCC RADIO TEST REPORT

Report No. : FR491243A

BLE Note | Frequency Level [Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3202.6 -60.36 -39.16 -21.2 -65.95 3 2.59 0 0 P
4804 -56.16 | -34.96 -21.2 -61.55 3 2.39 0 0 P
BLE 6405.2 -64.73 -43.53 -21.2 -70.71 3 2.98 0 0 P
500kbps 7206 -63.41 -42.21 -21.2 -69.36 3 2.95 0 0 P
CH 00
2402MHz
3253.3 -60.21 | -39.01 -21.2 -65.73 3 2.52 0 0 P
4880 -54.44 | -33.24 -21.2 -59.79 3 2.35 0 0 P
BLE 6506.5 -65.46 -44.26 -21.2 -71.49 3 3.03 0 0 P
500kbps 7320 -65.72 | -44.52 -21.2 -71.65 3 2.93 0 0 P
CH 19
2440MHz
3306.6 -66.8 | -456 | -21.2 -72.22 3 2.42 0 0 P
4960 -52.96 -31.76 -21.2 -58.42 3 2.46 0 0 P
BLE 6613.2 -66.08 -44.88 -21.2 -72.12 3 3.04 0 0 P
500kbps 7440 -68.11 -46.91 -21.2 -74.11 3 3 0 0 P
CH 39
2480MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-8 of 10
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Report No. : FR491243A

Emission above 18GHz

BLE (SHF)
BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) (dB) (dBm) | (dBm) (dBi) (dB) (dB) (dB) (P/A)
23817 -59.92 |-38.72| -21.2 -72.23 3 9.31 0 0 P
BLE
1Mbps
SHF
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-9 of 10
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Report No. : FR491243A

Emission below 1GHz

BLE (LF)
BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
31.94 -85.69 |-30.49| -55.2 -93.6 3 0.19 0 4.7 P
121.18 -85.66 |-33.96| -51.7 -93.7 3 0.28 0 4.7 P
283.17 -84.87 |-35.67| -49.2 -93.05 3 0.41 0 4.7 P
BLE
488.81 -83.79 | -3459| -49.2 -92.08 3 0.55 0 4.7 P
1Mbps
826.37 -79.67 |-30.47| -49.2 -88.27 3 0.73 0 4.7 P
LF
903 -78.5 -29.3 -49.2 -87.07 3 0.77 0 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL: 886-3-327-0868 Page Number : C1-10 of 10
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Report No. : FR491243A

<Ant. 2>
2.4GHz 2400~2483.5MHz
BLE (Band Edge)
BLE Note | Frequency Level |Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2322.61 -44.23 -23.03 -21.2 -48.49 3 1.26 0 0 P
BLE 2321.96 -53.02 |-11.82 -41.2 -57.28 3 1.26 0 0 A
1Mbps * 2402 9.43 - - 5.15 3 1.28 0 0 P
CH 00 * 2402 8.86 - - 4.58 3 1.28 0 0 A
2402MHz
2365.58 -46.17 | -24.97 -21.2 -50.44 3 1.27 0 0 P
2365.3 -55.78 -14.58 -41.2 -60.05 3 1.27 0 0 A
BLE * 2440 9.13 - - 4.83 3 1.3 0 0 P
1Mbps * 2440 8.62 - - 4.32 3 1.3 0 0 A
CH 19 2484.53 -48.82 -27.62 -21.2 -53.15 3 1.33 0 0 P
2440MHz 2484.67 -58.79 |-17.59| -41.2 -63.12 3 1.33 0 0 A
* 2480 9.92 - - 5.59 3 1.33 0 0 P
BLE * 2480 9.33 - - 5 3 1.33 0 0 A
1Mbps 2485.44 -40.93 -19.73 -21.2 -45.26 3 1.33 0 0 P
CH 39 2483.56 -49.81 -8.61 -41.2 -54.14 3 1.33 0 0 A
2480MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2-10f 12
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BLE Note | Frequency Level |Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2389.3 -43.2 -22 -21.2 -47.47 3 1.27 0 0 P
BLE 2356.28 -53.37 | -12.17 -41.2 -57.63 3 1.26 0 0 A
2Mbps * 2404 9.46 - - 5.18 3 1.28 0 0 P
CHO1 * 2404 8.08 - - 3.8 3 1.28 0 0 A
2404MHz
2387.98 -48.47 | -27.27 -21.2 -52.74 3 1.27 0 0 P
2359.98 -57.54 -16.34 -41.2 -61.81 3 1.27 0 0 A
BLE * 2440 9.18 - - 4.88 3 1.3 0 0 P
2Mbps * 2440 7.57 - - 3.27 3 1.3 0 0 A
CH 19 2483.9 -47.72 -26.52 -21.2 -52.05 3 1.33 0 0 P
2440MHz 24835 -56.56 |-15.36 | -41.2 -60.89 3 1.33 0 0 A
* 2478 9.84 - - 5.51 3 1.33 0 0 P
BLE * 2478 8.26 - - 3.93 3 1.33 0 0 A
2Mbps 2483.52 -41.43 -20.23 -21.2 -45.76 3 1.33 0 0 P
CH 38 2483.68 -49.9 -8.7 -41.2 -54.23 3 1.33 0 0 A
2478MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2-2 0f 12
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BLE Note | Frequency Level |Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2322.285 -43.89 -22.69 -21.2 -48.15 3 1.26 0 0 P
BLE 2322.18 -53.43 |-12.23 -41.2 -57.69 3 1.26 0 0 A
125kbps * 2402 9.57 - - 5.29 3 1.28 0 0 P
CH 00 * 2402 8.92 - - 4.64 3 1.28 0 0 A
2402MHz
2364.04 -46.38 | -25.18 -21.2 -50.65 3 1.27 0 0 P
2365.44 -55.96 -14.76 -41.2 -60.23 3 1.27 0 0 A
BLE * 2440 9.54 - - 5.24 3 1.3 0 0 P
125kbps * 2440 8.79 - - 4.49 3 1.3 0 0 A
CH 19 2489.64 -49.46 -28.26 -21.2 -53.79 3 1.33 0 0 P
2440MHz 2490.62 -59.36 |-18.16 | -41.2 -63.69 3 1.33 0 0 A
* 2480 10.04 - - 5.71 3 1.33 0 0 P
BLE * 2480 9.3 - - 4.97 3 1.33 0 0 A
125kbps 2483.56 -41.08 -19.88 -21.2 -45.41 3 1.33 0 0 P
CH 39 2483.52 -50.32 -9.12 -41.2 -54.65 3 1.33 0 0 A
2480MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2-30f 12

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2345.49 -44.7 -23.5 -21.2 -48.96 3 1.26 0 0 P
BLE 2321.97 -54.03 |-12.83 -41.2 -58.29 3 1.26 0 0 A
500kbps 2402 9.39 - - 511 3 1.28 0 0 P
CH 00 2402 8.89 - - 4.61 3 1.28 0 0 A
2402MHz
2365.44 -46.31 |-25.11 -21.2 -50.58 3 1.27 0 0 P
2365.58 -56.22 -15.02 -41.2 -60.49 3 1.27 0 0 A
BLE 2440 9.2 - - 4.9 3 1.3 0 0 P
500kbps 2440 8.65 - - 4.35 3 1.3 0 0 A
CH 19 2484.04 -49.28 -28.08 -21.2 -53.61 3 1.33 0 0 P
2440MHz 2485.79 -59.15 |-17.95| -41.2 -63.48 3 1.33 0 0 A
2480 10.06 - - 5.73 3 1.33 0 0 P
BLE 2480 9.32 - - 4.99 3 1.33 0 0 A
500kbps 2485.12 -42.24 -21.04 -21.2 -46.57 3 1.33 0 0 P
CH 39 2483.52 -50.5 -9.3 -41.2 -54.83 3 1.33 0 0 A
2480MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2-4 of 12

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

2.4GHz 2400~2483.5MHz

BLE (Harmonic)

BLE Note | Frequency Level [Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3202.6 -56.1 -34.9 -21.2 -61.69 3 2.59 0 0 P
4804 -54.54 |-33.34 -21.2 -59.93 3 2.39 0 0 P
BLE 6405.2 -64.04 -42.84 -21.2 -70.02 3 2.98 0 0 P
1Mbps 7206 -64.42 -43.22 -21.2 -70.37 3 2.95 0 0 P
CH 00
2402MHz
3253.3 -60.9 -39.7 -21.2 -66.42 3 2.52 0 0 P
4880 -53.85 | -32.65 -21.2 -59.2 3 2.35 0 0 P
BLE 6506.5 -62.62 | -41.42 -21.2 -68.65 3 3.03 0 0 P
1Mbps 7320 -65.94 -44.74 -21.2 -71.87 3 2.93 0 0 P
CH 19
2440MHz
3306.6 -58.39 |-37.19| -21.2 -63.81 3 2.42 0 0 P
4960 -54.44 -33.24 -21.2 -59.9 3 2.46 0 0 P
BLE 6613.2 -65.33 -44.13 -21.2 -71.37 3 3.04 0 0 P
1Mbps 7440 -67.73 -46.53 -21.2 -73.73 3 3 0 0 P
CH 39
2480MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2-50f 12

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3205.3 -58.68 -37.48 -21.2 -64.27 3 2.59 0 0 P
4808 -55.31 |-34.11 -21.2 -60.71 3 24 0 0 P
BLE 6410.5 -63.03 -41.83 -21.2 -69.04 3 3.01 0 0 P
2Mbps 7212 -64.64 -43.44 -21.2 -70.58 3 2.94 0 0 P
CHO1
2404MHz
3253.3 -61.97 | -40.77 -21.2 -67.49 3 2.52 0 0 P
4880 -54.82 | -33.62 -21.2 -60.17 3 2.35 0 0 P
BLE 6506.5 -63.48 | -42.28 -21.2 -69.51 3 3.03 0 0 P
2Mbps 7320 -67.17 | -45.97 -21.2 -73.1 3 2.93 0 0 P
CH 19
2440MHz
3303.9 -67.09 |-4589| -21.2 -72.51 3 2.42 0 0 P
4956 -54.82 -33.62 -21.2 -60.27 3 2.45 0 0 P
BLE 6607.8 -65.51 -44.31 -21.2 -71.52 3 3.01 0 0 P
2Mbps 7434 -70.22 -49.02 -21.2 -76.22 3 3 0 0 P
CH 38
2478MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2-6 of 12

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3202.6 -60.12 -38.92 -21.2 -65.71 3 2.59 0 0 P
4804 -55.12 | -33.92 -21.2 -60.51 3 2.39 0 0 P
BLE 6405.2 -63.53 -42.33 -21.2 -69.51 3 2.98 0 0 P
125kbps 7206 -64.34 -43.14 -21.2 -70.29 3 2.95 0 0 P
CH 00
2402MHz
3253.3 -61.24 | -40.04 -21.2 -66.76 3 2.52 0 0 P
4880 -54.88 | -33.68 -21.2 -60.23 3 2.35 0 0 P
BLE 6506.5 -63.62 | -42.42 -21.2 -69.65 3 3.03 0 0 P
125kbps 7320 -66.67 | -45.47 -21.2 -72.6 3 2.93 0 0 P
CH 19
2440MHz
3306.6 -68.91 | -47.71| -21.2 -74.33 3 2.42 0 0 P
4960 -54.64 -33.44 -21.2 -60.1 3 2.46 0 0 P
BLE 6613.2 -64.94 -43.74 -21.2 -70.98 3 3.04 0 0 P
125kbps 7440 -70.6 -49.4 -21.2 -76.6 3 3 0 0 P
CH 39
2480MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2-7 of 12

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3202.59 -60.59 -39.39 -21.2 -66.18 3 2.59 0 0 P
4804 -55.33 |-34.13 -21.2 -60.72 3 2.39 0 0 P
BLE 6405.2 -63.73 -42.53 -21.2 -69.71 3 2.98 0 0 P
500kbps 7206 -64.78 -43.58 -21.2 -70.73 3 2.95 0 0 P
CH 00
2402MHz
3253.3 -60.84 | -39.64 -21.2 -66.36 3 2.52 0 0 P
4880 -54.65 |-33.45 -21.2 -60 3 2.35 0 0 P
BLE 6506.5 -64.19 -42.99 -21.2 -70.22 3 3.03 0 0 P
500kbps 7320 -67.67 | -46.47 -21.2 -73.6 3 2.93 0 0 P
CH 19
2440MHz
3306.6 -58.13 |-36.93| -21.2 -63.55 3 2.42 0 0 P
4960 -54.29 | -33.09 -21.2 -59.75 3 2.46 0 0 P
BLE 6613.2 -65.56 -44.36 -21.2 -71.6 3 3.04 0 0 P
500kbps 7440 -70.59 |-49.39 -21.2 -76.59 3 3 0 0 P
CH 39
2480MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2-8 of 12

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Emission above 18GHz

BLE (SHF)
BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) (dB) (dBm) | (dBm) (dBi) (dB) (dB) (dB) (P/A)
23719 -61.4 -40.2 -21.2 -73.78 3 9.38 0 0 P
BLE
1Mbps
SHF
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2-9 of 12

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

Emission below 1GHz

BLE (LF)
BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
79.47 -87.5 -32.3 -55.2 -95.51 3 0.31 0 4.7 P
176.47 -86.54 |-34.84| -51.7 -94.63 3 0.39 0 4.7 P
278.32 -86.43 | -37.23| -49.2 -94.59 3 0.46 0 4.7 P
BLE
540.22 -86.07 |-36.87| -49.2 -94.51 3 0.74 0 4.7 P
1Mbps
827.34 -79.58 |-30.38| -49.2 -88.18 3 0.9 0 4.7 P
LF
903 -79.51 |-30.31| -49.2 -88.08 3 0.87 0 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL: 886-3-327-0868 Page Number : C2-10 of 12

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR491243A

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted
emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C2-11 of 12
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

A calculation example for conducted spurious emission is shown as below:

BLE Note | Frequency Level |Margin Limit

Read

Antenna

Path

MIMO

Groun
ding

Peak

Line

Level

Factor

Loss

Factor

Factor

Avg.

(MHz) (dBm) | (dB)| (dBm)

(dBm)

(dBi)

(dB)

(dB)

(dB)

(P/A)

BLE

2390 -45.8 -24.6 -21.2

CH 00

-48.44

2 0.64

0 0

2390 -59.91 |-18.71 -41.2

2402MHz

-62.58

2 0.67

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBm) = Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)

3. Margin Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 2390MHz:
1. Level(dBm)
= Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
= 2(dBi) + 0.64(dB) - 48.44(dBm)
-45.8 (dBm)
Margin Limit(dB)
Level(dBm) — Limit Line(dBm)
-45.8(dBm) +21.2(dBm)
-24.6(dB)

1 1 NI

For Average Limit @ 2390MHz:

1. Level(dBm)

= Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
= 2(dBi) + 0.67(dB) - 62.58(dBm)

=-59.91 (dBm)

2. Margin Limit(dB)

= Level(dBm) — Limit Line(dBm)

=-59.91(dBm) + 41.2(dBm)

=-18.71(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR491243A

Appendix D. Conducted Spurious Emission Plots

Temperature : 22.3~24.9°C

Test Engineer : Kai Liao, KenWu, and Leo Li

Relative Humidity : 52.5~72.4%

Note symbol

-L Low channel location

-R High channel location

2.4GHz 2400~2483.5MHz
BLE (Band Edge)

Ant. 2.4GHz 2400~2483.5MHz

1 BLE 1Mbps CHOO 2402MHz

Level (dBm) Date: 2024-10-31 Level (dBm) Date: 2024-10-31
138 138
2.5 25
ETY 1838 FCCCLASS BICON
35 350
1
A A I Al Yottt
513 513
Peak 615 -67.5|
839 838
%2310 2320 2340. 2360, 2380 2400 2420 2440 1007500 1300, 1500, 1700, 1900  2100.  2300. 2500  Z70D. 3000
Frequency (MHz) Frequency (MHz)
site THOSHY Site THO5 HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBV: 1000.000KHz VBW-3000.000KHz
Detectr Peak Netectar Peak
3gLeve! (4Bm) Date: 2024-10-31 LpLevel (dBm) Date: 2024-10-31
13 138
2.5 25
185 188
359 359 FCC CLASS BAVG) [CON
513 1 51 3WMM~JJL
Average
838 838
1002310 2320 2340, 2360, 2380, 2400 2420 2440 1001000 1300, 1500, 1700 1900  2100. 2300,  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
site 3 Site 3
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.100KHz RBV:1000.000KHz VBW:1.100KHz
Netactor Peak Netactar

TEL: 886-3-327-0868 Page Number : D1-1of 21
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Level (dBm) Date: 2024-10-31 Level (dBm) Date: 20241031
138 138
25 25
18 188 FCCCLASS BICON
350 350
1
513 513 M,,/JM/
Peak [ i
-67.5 —67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MH2)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-10-31 Level (dBm) Date: 2024-10-31
138 138
25 25
8.8 1838
254 250 FCC CLASS-B(AVG) (CON
Average W’_JL##’JJ&W
-67.5 -67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MH2)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.100KHz RBV:1000.000KHz VBW:1.100KHz
Datactor -Pask Netactar - Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-2 of 21




samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 1Mbps CH19 2440MHz - R

CSE

Fundamental

Level (dBm) Date: 2024-10-31

134

24
188 FCCCLASS B_PK_BE
359

|
Peak 513 e

7.5
838

1005430 2440, 2450, 2460 2470 2480 2490, 2

Frequency (Hz)
Site THOSHY.
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Natactar “Paak

Left Blank

Level (dBrm)

Date: 2024-10-31

Average

Condi

FCCCLASS-B_AVG_BE

2430 2440, 2450, 24¢ 170,
Frequency (MHz)
THOSHY
ition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.100KHz

Natactor Paak.

2490, 2

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-30of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Level (dBm) Date: 2024-10-31 Level {dBm) Date: 2024-10-31
-2.5/ -2.5|
-35.0| -35.0| JJ
N A
513 51 3]st
Peak
-83.8 -83.8|
'1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489. 2491.2493.2495.2497. 2500 100, 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site. THO5-HY
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Natactar  Paak Natactar - Paak
3pLevel (dBm) Date: 2024-10-31 LpLevel (dBm) Date: 2024-10-31
13.8] 13.8| Pl
2.5 -2.5|
-18.8| -18.8|
3540 FCCCLASS-B_AVG_BE 359 FCC CLASS-B(AVG) |CON
51.3 et -51.3)
Average
-83.8 838
1003460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
o ooyt
Site THO5-HY THO5-HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.100KHz RBW:1000.000KHz VBW:1.100KHz
Netactar Peak Netectar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-4 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Ant.

2.4GHz 2400~2483.5MHz

BLE 2Mbps CHO1 2404MHz

Level (dBm) Date: 2024-10-31 Level (dBm) Date: 20241031
138 138
25 25
8.8 1838 FCCCLASS BICON
350 350
1
Dbt e A N gt e " o
513 513
Peak
818 838
1003310 2320 2340. 2360, 2400 2420 2440 1001500 300, 500 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-10-31 Level (dBm) Date: 2024-10-31
138 138
2.5 25
ELY ELY
350 350 FCC CLAS S-BAVG) |CON
513 1 S O O R B e
Average
838 838
192310 2320, 2340, 2360, . 2400, 2420, 2440 1007500 1300 1500, 1700, 1800,  2100. 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS-HY
Condtion :FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition + FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.200KHz RBW:1000.000KHz VBW:1.200KHz
Detactor Pl Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-50f 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243A

Level (dBm) Date: 2024-10-31 Level (dBm) Date: 20241031
138 138
25 25
18 188 FCCCLASS BICON
350 350
1
k 513 513
-67.5 —67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-10-31 Level (dBm) Date: 2024-10-31
138 138
2.5 25
ELY ELY
350 350 FCC CLAS S-BAVG) |CON
Average N i -
6.5 -67.5]
838 838
102320 2340 2360 2380, 2400 2420 2440, 24 1007500 1300, 1500, 1700 1900  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site g THOS-HY
Condtion :FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition + FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW.:1.200KHz RBW: 1000.000KHz VBW:1.200KHz
Detactor Pl Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-6 of 21




samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 2Mbps CH19 2440MHz - R

CSE

Fundamental

Level (dBrm)

Date: 2024-10-31

Peak

Site

-100;

FCCCLASS B PK_BE

'2430 2440, 2450, 2460, 2470,
Frequency (MHz)

THOSHY

Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

Natactor - Pask

2480,

2490, 2500

Left Blank

Level (dBm)

Date: 2024-10-31

Average

Nete

FCCCLASS-B_AVG BE

[

‘2430 2440, 2450, 24 170,
Frequency (MHz)

Condition :FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.200KHz
ctor

2480,

2490, 2500

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-7 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 2Mbps CH38 2478MHz

Level (dBm) Date: 2024-10-31 Level (dBm) Date: 20241031
138 138
25 25
188 FCCCLASS BLPK_BE 188 FCCCLASS BICON
350 350
j ettt
s R e g o o) T
Peak 513 51
-67.5 —67.5|
818 838
1003460 2263 2465.2467.2469. 2471, 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-10-31 Level (dBm) Date: 2024-10-31
138 138
25 25|
ETY 1838
354 FCOCLASS-B VG BE 350 FCC CLASS-B(AVG) [CON
Average
6.5 -67.5]
838 838
1003460 2463 2465.2467.2469. 2471, 2473.2475.2477.2479. 24812483, 2485 2487 2489, 24912493, 2495 2497, 2500 1001500 1300, 1500, 1700 1900  2100.  2300.  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOS
Condiion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
< RBW:1000.000KHz VBW:1.200KHz - RBW:1000.000KHz VBWY:1.200KHz
Detactr Pk Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-8 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Ant.

2.4GHz 2400~2483.5MHz

BLE 125kbps CHO0O 2402MHz

Level (dBm) Date: 2024-10-31 Level (dBm) Date: 2024-10-31
134 138
25| 25|
188 -184] £CE.CLASS BCON
359 35|
b} b, \
.
K 513 1
7.5 75|
838 838
1905510 2320, 2340, 2380, 2400 215 1001500 300, 1500 1700, 1900. 2100, 2300  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY. Site THOS-HY.
Condtion FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VB 3000.000KHz
Natactar “Paak Netactar “Peak
Level (dBm) Date: 2024-10-31 Level (dBm) Date: 2024-10-31
138 138
25| 25|
88 8|
350 350 FCC CLASS-B(AVG) [CON
51.3 1 51 s_w___—\’_’_“_—‘."a’_’_%),\,ﬂ,
75| 75|
838 838
002310 2320, 2340, 2360, 2380, 2400, 2415 1007500 1300, 1500 1700, 1800 2100 2300 2500.  Z700. 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY THOSHY
Condtion < FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition + FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW-1000.000KHz VBWW-0.100KHz RBW:1000.000KHz VBW-0.100KHz
Netectar Poak Netectar Pank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1-9 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

1 FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 125kbps CH19 2440MHz - L

Level (dBm) Date: 2024-10-31 Level (dBm) Date: 20241031
138 138
25 25
18 188 FCCCLASS BICON
350 350
1
. "
Peak 7.5 —67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-10-31 Level (dBm) Date: 2024-10-31
138 138
25 25
8.8 188
364 350 FCC CLASS-B(AVG) (CON
Average o) ,675*’_————A——————"‘_'/N
818 838
1002310 2320 2340, 2360 2380 2400 2420 2440, 24 1901500 1300, 1500, 1700 1900  2100. 2300,  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY ite THOS HY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-0.100KHz RBV:1000.000KHz VBW-0.100KHz
Detactar Pl Netactar Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number :

D1-10 of 21



samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 125kbps CH19 2440MHz - R

CSE

Fundamental

Level (dBm) Date: 2024-10-31
134
24
188 FCCCLASS B_PK_BE
359
Ao .
513 S
Peak o3
838
1005430 2440, 2450, 2460 2470 2480 2490, 2500
Frequency (Hz)
Site THOSHY.
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Natactar “Paak

Left Blank

Level (dBm) Date: 2024-10-31
138
2.5
18.8
9 FCCCLASS-B_AVG_BE
-51.3

.

Average

-83.8

2430 2440. 2450. 244 170. 2480. 2490. 2500
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-0.100KHz
Natector Pealke

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-11 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 125kbps CH39 2480MHz

CSE

Fundamental

Date: 2024-10-31

Level (dBm) Date: 2024-10-31 Level {dBm)
13.8 138 +
25 25|
8.5 FCCCLASS BLPK_BE 183 FCCCLASSBICON
350 350
1
bbbt be|
k 513 513
-67.5 675
838 838
1003460 2263 2465.2467.2469.2471. 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493.2495.2497. 2500 1001500 1300 1500, 1700,  1900.  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOS-HY Site THOS-HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW 3000 000KHz
Detactor +Paak Netectar - Peak
JoLevel @Bm) Date: 2024-10-31 Level (@Bm) Date: 2024-10-31
13.8 138 T
25 25|
-18.5) -18.5
359 FCCCLASS-B_AVG BE 359 FCC CLAS S-B(AVG) [CON
513 Pt 1| 51 3—‘_/#—’—41—'_——?_/_)—71 A
9
83.8) 838
1003460 2263 2465.2467.2469.2471. 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300 1500, 1700,  1900.  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOS-HY Site THOE-HY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-0.100KHz RBW:1000.000KHz VBW-0.100KHz
Detactor +Paak Netectar - Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-12 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Level (dBm) Date: 2024-10-31 Level (dBm) Date: 2024-10-31
133 138
25| 25
18 184 FCCCLASS BICON
359 3501
. Mt st
" " P - —
Peak 03 13
675 675
818 838
1905510 2320, 2340, 2380, 2400 215 1001500 300, 1500 1700, 1900. 2100, 2300  2500. 2700 3000
Frequency (MHz) Frequency (Hz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBIW:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Datector - Paak Datector - Paak
gLevel @Bm) Date: 2024-10-31 . Level (dBm) Date: 20241031
138 138
25| 25
18 188
359 359 FCC CLAS S-B(AVG) (CON
Average ' o
675 675
834 838
1003510 2320, 2340, 2360. 2380, 2400, 2415 1901500 1300, 1500 1700, 1900.  2100.  2300.  2500. 2700 3000
Frequency (Hz) Frequency (MHz)
Site THOSHY THOS-HY
Condition :FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBI:1000.000KHz VBW-0.270KHz RBW:1000.000KHz VBW-0.270KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-13 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 500kbps CH19 2440MHz - L

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
25 25
18 188 FCCCLASS BICON
350 350
1
Peak Mottt
-67.5 —67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
gLevel (aBm) Date: 2024-11-01 aglevel (@Bm) Date: 2024-11-01
138 138
2.5 25
183 1838
359 359 FCC CLASS-B(AVG) (CON
Average i WUL\
6.5 67,51
838 838
0033102320, 2340 2360, 2380 2400 2420 2440 2450 1001000 1300, 1500, 1700 1900  2100. 2300,  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
site THOSHY Site THOS HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
+ RBW:1000.000KHz VBW:0.270KHz + RBW:1000.000KHz VBWW:0.270KHz
Netactor Peak Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1-14 of 21



samonias. FCC RADIO TEST REPORT Report No. : FR491243A

ANT 2.4GHz 2400~2483.5MHz

1 BLE 500kbps CH19 2440MHz - R

CSE Fundamental

Level (dBm) Date: 2024-11-01
13.8
25
-18.5) FCCCLASSB_PK_BE

Peak 13 Left Blank

-100;

2430 2440, 2450, 2460. 2470, 2480, 2490 2500
Frequency (MHz)
Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Detactor +Paak
Level (dBm) Date: 2024-11-01

138

25
185
354 FCCCLASS-B AVG BE

Average Left Blank

‘2430 2440, 2450, 24¢ 170, 2480, 2490, 2500
Frequency (MHz)
Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:0.270KHz
Netector Peak

TEL: 886-3-327-0868 Page Number : D1-15 of 21
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 500kbps CH39 2480MHz

CSE

Fundamental

Date: 2024-11-01

Level (dBm) Date: 20241101 Level (dBm)
138 138 T
25 25
188 FCCCLASS BLPK_BE 188 FCCCLASS BICON
350 3 350
Peak 513 3]
-67.5 —67.5|
818 838
1003460 2263 2465.2467.2469.2471. 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
P
25 25|
ETY 1838
364 FCOCLASS-B_AVG BE 350 FCC CLAS S-BAVG) [CON
Average 513 e e e e e p | 513
875 -67.5]
838 838
1003460 2463 2465.2467.2469. 2471, 2473.2475 2477 2479, 248124532485 2467 2489, 240124932495 2497, 2500 1901500 1300, 1500, 1700 1900  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY THOS HY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:0.270KHz RBY:1000.000KHz VBW-0.270KHz
Detactr Paak Netactar Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-16 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
BLE (Harmonic)

ANT

2.4GHz 2400~2483.5MHz

Report No. : FR491243A

1 BLE 1Mbps CHO00 2402MHz BLE 1Mbps CH19 2440MHz
Harmonic Harmonic
Level (dBm) Date: 2024-11-01 o Level (dBm) Date: 2024-11-01
1.3 13|
75 25|
FCC CLASS-B_CON FCC CLASS-B_CON
-26.3| -26.3|
FCC CLASS-B(AVG) CON FCC CLASS-B(AVG) CON
Peak 4500t | ) 450) M,,J‘ A
4
-63.8| 3 4 -63.8| 3 4
P i
Av e rag e -82.5 -82.5/
101.3] 101.3]
120 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 20 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site < THOS-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVY:1000.000KHz VBW3000.000KHz - RBW:1000.000KHz VBW3000.000KHz
Natactar Peak Detector ~ Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-17 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT 2.4GHz 2400~2483.5MHz
1 BLE 1Mbps CH39 2480MHz
Harmonic
Level (dBm) Date; 2024-11-01
1.3
1.5
FCC CLASS-B_CON
FCC CLASS-B(AVG) CON B | an k
Peak 45 ;
-63.8| T ry
’ o st S
Average o
101.3]
1203000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site - THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
ANT 2.4GHz 2400~2483.5MHz
1 BLE 2Mbps CHO1 2404MHz BLE 2Mbps CH19 2440MHz
Harmonic Harmonic
4gLevel (dBm) Date: 2024-11-01 4gLevel (dBm) Date: 2024-11-01
1.3 11.3|
-26.3| -26.3|
FCC CLASS-B{AVG) CON FCC CLASS-B(AVG)_CON
Peak 4 .
538 : 34
ANy e 80
Average o
120 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 420 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site. 2 THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
- RBVW:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBW:3000.000KHz
Netector Poaak DNetector ~ Peak_

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-18 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 2Mbps CH38 2478MHz

Peak

Average

Level (dBm) Date: 2024-11-01
1.3
7.5

FCC CLASS-B_CON
-26.3
FCC CLASS-B(AVG) CON
45.0)
2
o ] | 6WWWWWW
82,5
101.3
1204000 4000 6000 8000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site : THOS-HY.
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

Datactor

RBVV:1000.000KHz VBWW3000.000KHz

Paak

Blank

ANT

2.4GHz 2400~2483.5MHz

BLE 125kbps CH0O 2402MHz

BLE 125kbps CH19 2440MHz

gLevel (dBm) Date: 2024-11-01 glevel (dBm) Date: 2024-11-01
1.3 1.3
75| 25|
FCC CUASS B CON FCC CIASS-B_CON
263 263
FCC CLASS-B(AVG) CON FCC CLASSBIAVG) CON
Peak 45.0) 450
2
1 i . 1
538 = 638| 2 4
Average a2y -
1013 1013
1203000 4000 6000. 8000 10000. 12000 14000, 16000. 18000 207050 4000, 6000 8000 10000. 12000, 14000 16000. 18000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site “THOS HY
Condtion FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
< RBVV:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBW:3000.000KHz
Detactar Poak Detactor ~ Peal

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1-19 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 125kbps CH39 2480MHz

Peak

Average

Level (dBm) Date: 2024-11-01
13
7.5
FCC CLASSB_CON
-26.3)
FCC CLASS-B(AVG)_CON
45.0)
2
63.8) + 7
MMMMNWWWIW*M“‘”W
82.5)
1013
1201000 4000, 5000 8000. 10000. 12000, 14000. 16000. 18000
Frequency (MHz)
Site < THOS-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

Datactor

RBVV:1000.000KHz VBWW3000.000KHz

Paak

Blank

ANT

2.4GHz 2400~2483.5MHz

BLE 500kbps CH0O 2402MHz

BLE 500kbps CH19 2440MHz

gLevel (dBm) Date: 2024-11-01 glevel (dBm) Date: 2024-11-01
1.3 1.3
75| 25|
FCC CUASS B CON FCC CIASS-B_CON
263 263
FCC CLASS-B(AVG) CON FCC CLASSB(AVG) CON
Peak 450wt -45.0|
2 2
1 . ,W.»WJ 1
63.8 3 ‘ 63.8] 3 4
Average R " B e
825 825
1013 1013
1203000 4000 6000. 8000 10000 12000, 14000, 16000, 18000 207050 4000, 6000 8000 10000. 12000, 14000 16000. 18000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site “THOS HY
Condtion FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
< RBVV:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBW:3000.000KHz
Detactar Poak Detactor ~ Peal

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1-20 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT 2.4GHz 2400~2483.5MHz
1 BLE 500kbps CH39 2480MHz
Harmonic
Level (dBm) Date: 2024-11-01
11.3]
1.5
FCC CLASS-B_CON
FCC CLASS-B(AVG) CON B | an k
Peak 459 2
63.8 + s
bttt e S i)
Average o
101.3|
1203000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site - THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Emission above 18GHz and below 1GHz
ANT 2.4GHz 2400~2483.5MHz
1 BLE 1Mbps SHF BLE 1Mbps LF
Emission above 18GHz Emission below 1GHz
Level (dBm) Date: 2024-11-02 Level (dBm) Date: 2024-11-02
1.3 1.3
1.5 -1.5
FCC CLASS-B_CON
FCC CLASS-B{AVG) CON FCCCLASS-B_CON
-45.0| -45.0(
-
-63.8 " y e 638
Peak -82.5| -82.5(
——
101.3] 101.3|
12018000 19000. 20000. 21000. 22000. 23000. 24000. 25000 12039 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
e ency Frecmaney it
Site THOS-HY - THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition 2 FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
= RBW:1000.000KHz VBW:3000.000KHz = RBW:120.000KHz VBW:300.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-21 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

2.4GHz 2400~2483.5MHz
BLE (Band Edge)

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
2.5 25
ELY ELY FCCCLASS BICON
-35.0 350
1
7 O |
513 g g
Peak 1.5 675
838 838
1902310 2320, 2340, 2360, 2360, 2400, 2420, 2440 1007000 1300 1500, 1700, 1800. 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBV:1000.000KHz VEW:3000.000KHz RBWV:1000.000KHz VBW-3000.000KHz
Detactor Pl Netactar Peak
Level (dBm) Date: 2024.11-01 Level (dBm) Date: 2024-11-01
138 138
25 25
8.8 188
364 350 FCC CLASS-B(AVG) (CON
-51.3) . 51 SMMJJ Lu._ P— —— =
Average
818 838
192310 2320 2340, 2360, 2380, 2400 2420 2440 1901500 1300, 1500, 1700 1900  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.100KHz RBY:1000.000KHz VBW:1.100KHz
Detactar Pl Netactar Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2-10of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
25 25
8.8 1838 FCCCLASS BICON
350 350
1
Peak 513 513 ) ’ MN o
-67.5 —67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
25 25|
ETY 1838
354 350 FCC CLASS-B(AVG) (CON
Average o : '"’Mk
6.5 67,5
838 838
302320, 2340, 2360 2380 2400 2420 2440, 24 1001500 1300. 1500, 1700 1900  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condiion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
< RBW:1000.000KHz VBW:1.100KHz - RBW:1000.000KHz VBW:1.100KHz
Detactr Pk Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-2 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 1Mbps CH19 2440MHz - R

CSE

Fundamental

Peak

Level (dBm) Date: 2024-11-01
13.8
25
-18.5) FCCCLASSB_PK_BE

-100;

2430 2440, 2450, 2460. 2470, 2480, 2490 2500
Frequency (MHz)
Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Detactor +Paak

Left Blank

Average

Level (dBm)

Date: 2024-11-01

FCC CLASS-B_AVG_BE

-100;

2430 2440, 2450, 24¢ 170, 2480, 2490, 2500
Frequency (MHz)
Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
- RBW:1000.000KHz VBW:1.100KHz
Netector Paak.

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2-30f 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138 N
25 25
-18.8) FCcLAss B PR bE -18.8] FCCCLASS B CON
350 5 350
(Y LMNNINEY D OV O A
Peak . 3
-67.5 —67.5|
818 838
1003460 2263 2465.2467.2469.2471. 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138 .
25 25
8.8 1838
254 FCCCLASS-B_AVG BE 250 FCC CLAS S-B(AVG) [CON
.
Average 513 i e wm e TN
-67.5 —67.5|
818 838
1003460 2263 2465.2467.2469.2471. 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.100KHz RBV:1000.000KHz VBW:1.100KHz
Datactor -Pask Netactar - Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-4 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
25 25
18 188 FCCCLASS BICON
350 350
1
[ttt b da P TR S e v e e It e e
Peak " 3
-67.5 —67.5|
818 838
1003310 2320 2340. 2360, 2380, 2400 2420 2440 1001500 300, 500 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor Netactar - Paak
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
25 25|
ETY 1838
354 350 FCC CLASS-B(AVG) (CON
Average o ! O U A SO BRUU EUER e e e e
6.5 -67.5]
838 838
%3310 2320 2340, 2360, 2400 2420 244 1001500 1300, 1500, 1700 1900  2100.  2300.  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site < THOS Site THOS HY
Condiion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
< RBW:1000.000KHz VBW:1.200KHz - RBW:1000.000KHz VBWY:1.200KHz
Detactr Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-5 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 2Mbps CH19 2440MHz - L

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
25 25
18 188 FCCCLASS BICON
350 350
1
513 513
Peak 1
-67.5 —67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
1o Level @Bm) Date: 2024-11-01 glevel (gBm) Date: 2024-11-01
13 138
2.5 25
8.8 188
359 359 FCC CLAS S-B(AVG) (CON
A 3 1 - 3V_,_,_’1i___’4-———’/JJ
erage
838 838
10033102320, 2340 2360, 2380 2400 2420 2440 2450 1001000 1300, 1500, 1700 1900  2100. 2300,  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
site THOSHY THOS HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.200KHz RBV:1000.000KHz VBW:1.200KHz
Netactor Peak Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-6 of 21



samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

ANT 2.4GHz 2400~2483.5MHz
2 BLE 2Mbps CH19 2440MHz - R
CSE Fundamental
Level (dBm) Date: 2024-11-01
134
25|
189 FCCCLASS B_PK_BE
359
|
513 Pttt
Peak Left Blank
838
1005430 2440, 2450, 2460 2470 2480 2490, 2
Froquency (MHz)
Site THOSHY.
Condtion FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Natactar “Paak
Level (4Bm) Date: 2024-11-01
134
25|
183
354 FCCCLASS-B_AVG_BE
513
I S—
Average 7 Left Blank
83,9
1003430 2440 2450, 24 170 2480 2490 2
Frequency (MHz)
Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBW-1000.000KHz VBW:1.200KHz
Netector Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-7 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 2Mbps CH38 2478MHz

CSE

Fundamental

Date: 2024-11-01

Level (dBm) Date: 20241101 Level (dBm)
138 138
25 25
188 FCCCLASS BLPK_BE 188 FCCCLASS BICON
350 350
Ottt i ] W NS
Peak " 3
-67.5 —67.5|
818 838
1003460 2263 2465.2467.2469.2471. 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
25 25|
ETY 1838
354 FCOCLASS-B VG BE 350 FCC CLASS-B(AVG) [CON
1
Average 513 R s e e e 513
6.5 -67.5]
838 838
1003460 2463 2465.2467.2469. 2471, 2473.2475.2477.2479. 24812483, 2485 2487 2489, 24912493, 2495 2497, 2500 1001500 1300, 1500, 1700 1900  2100.  2300.  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site 1
Condiion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
< RBW:1000.000KHz VBW:1.200KHz - RBW:1000.000KHz VBWY:1.200KHz
Detactr Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-8 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
133 138
25| 25
18 184 FCCCLASS BICON
359 3501
; ) | e
Peak . 3
7.5 675
818 838
1905510 2320, 2340, 2360. 2380, 2400 215 1001500 300, 1500 1700, 1900. 2100, 2300  2500. 2700 3000
Frequency (MHz) Frequency (Hz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBIW:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Detactor “Paak Natactor - Paak
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
133 138
25| 25
1.8 188
254 250 FCC CLASS-B(AVG) (CON
Average -51.3) b '513MML
7.5 675
818 838
1905510 2320, 2340, 2380, 2400 215 1001500 300, 1500 1700, 1900. 2100, 2300  2500. 2700 3000
Frequency (MHz) Frequency (Hz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_AVG BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN#3 HORIZONTAL
RBI:1000.000KHz VBW-0.100KHz RBW:1000.000KHz VBW-0.100KHz
Detactor “Paak Natactor - Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2-9 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
25 25
18 188 FCCCLASS BICON
350 350
1 et b |
Peak " e
-67.5 —67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024.11-01 Level (dBm) Date: 2024-11-01
138 138
25 25
8.8 1838
254 250 FCC CLASS-B(AVG) (CON
Average 513 T '513,_‘_‘_‘_________,_,/‘«JL\«“,—§_k
-67.5 —67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-0.100KHz RBY:1000.000KHz VBW-0.100KHz
Datactor -Pask Netactar - Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-10 of 21




samonias. FCC RADIO TEST REPORT Report No. : FR491243A

ANT 2.4GHz 2400~2483.5MHz

2 BLE 125kbps CH19 2440MHz - R

CSE Fundamental

Level (dBm) Date: 2024-11-01
13.8
25
-18.5) FCCCLASSB_PK_BE

Peak 3 Left Blank

-100;

2430 2440, 2450, 2460. 2470, 2480, 2490 2500
Frequency (MHz)
Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Detactor +Paak

Level (dBm) Date: 2024-11-01
134
25|
189
254 FCCCLASSB_AVG_BE
513
Average : Left Blank
7.5
838
1005430 2440, 2450, 2460 2470 2480 2490 2500
Frequency (Hz)
Site THOSHY.
Condtion FCC CLASS-B_AVG_BE ANT GAIN+3 HORIZONTAL
RBW-1000.000KHz VBW-0.100KHz
Natactar “Paak

TEL: 886-3-327-0868 Page Number : D2-11 of 21
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 125kbps CH39 2480MHz

Level (dBm) Date: 20241101 Level (dBm) Date: 2024-11-01
138 138 N
25 25
-18.8) FCcLAss B PR bE -18.8] FCCCLASS B CON
350 ; 350
[ T TP R N | o 2 4
B Aodhprand )
Peak . 3
-67.5 —67.5|
818 838
1003460 2263 2465.2467.2469.2471. 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138 .
25 25
8.8 1838
254 FCCCLASS-B_AVG BE 250 FCC CLAS S-B(AVG) [CON
Average 513 B e e e rot e g | S W S s s e o
-67.5 —67.5|
818 838
1003460 2263 2465.2467.2469.2471. 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-0.100KHz RBY:1000.000KHz VBW-0.100KHz
Datactor -Pask Netactar - Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 D2-12 of 21




FCC RAD

SPORTON LAB.

IO TEST REPORT

Report No

Ant.

2.4GHz 2400~2483.5MHz

BLE 500kbps CHO0O 2402MHz

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
133 138
25| 25
-18.8 188 FCCCLASS BICON
359 3501
i . ) o
Peak " 3
7.5 675
818 838
1905510 2320, 2340, 2360. 2380, 2400 215 1001500 300, 1500 1700, 1900. 2100, 2300  2500. 2700 3000
Frequency (MHz) Frequency (Hz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBIW:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Detactor “Paak Natactor - Paak
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
133 138
25| 25
183 183
354 350 FCC CLASS-B(AVG) (CON
Average 513 i s I T R A BT B m—_ L
75| 675
818 438
1905510 2320, 2340, 7360, 2380 2400, 2415 1001500 1300, 1600 1700, 1900. 2100, 2300 2500 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
< RBWW:1000.000KHz VBW:0.270KHz + RBW:1000.000KHz VBW:0.270KHz
Detector Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 D2-13 of 21

1 FR491243A




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138
25 25
18 188 FCCCLASS BICON
350 350
1
Peak - = , ™
-67.5 —67.5|
818 838
1003310 2320. 2340, 2360 2380 2400 2420 2440, 24 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (4Bm) Date: 2024.11-01 Level (dBm) Date: 2024-11-01
138 138
25 25|
ETY 1838
354 350 FCC CLASS-B(AVG) (CON
Average o i '"’HJ___-_JJL\
675 67,5
838 838
302320, 2340, 2360 2380 2400 2420 2440, 24 1001500 1300. 1500, 1700 1900  2100. 2300,  2500. 270D, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condiion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
< RBW:1000.000KHz VBW:0.270KHz - RBW:1000.000KHz VBW:0.270KHz
Detactr Pk Netactar Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2-14 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 500kbps CH19 2440MHz - R

CSE

Fundamental

Peak

Date: 2024-11-01

Level (dBm)

134

24

188 FCCCLASS B_PK_BE
359

513 L T
7.5

838

1005430 2440, 2450, 2460 2470 2480 2490, 2500

Frequency (Hz)
Site THOSHY.
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Natactar “Paak

Left Blank

Average

Level (dBm)

Date: 2024-11-01

FCCCLASS-B_AVG BE

P

‘2430 2440, 2450, 24 170,
Frequency (MHz)
Site THO5-HY
Condition :FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:0.270KHz
Netactor

2480, 2490, 2

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-15 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 500kbps CH39 2480MHz

CSE

Fundamental

Date: 2024-11-01

Level (dBm) Date: 20241101 Level (dBm)
138 138 N
25 25
188 FCCCLASS BLPK_BE 188 FCCCLASS BICON
350 350
M srtopgitsnsho o]
Peak = EE S
-67.5 —67.5|
818 838
1003460 2263 2465.2467.2469. 2471, 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RB:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Datactor -Pask Netactar - Paak
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
138 138 .
25 25
8.8 1838
254 FCCCLASS-B_AVG BE 250 FCC CLAS S-B(AVG) [CON
AVerag e 51.3) e s e P s s | 513 =
-67.5 —67.5|
818 838
1003460 2263 2465.2467.2469.2471. 2473.2475.2477.2479.2481 24532485 2467 2489, 2401 2493. 24952497, 2500 1001500 1300, 500, 4700 1800  2100. 2300,  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-0.270KHz RBY:1000.000KHz VBW-0.270KHz
Datactor -Pask Netactar - Paak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 D2-16 of 21




samonias. FCC RADIO TEST REPORT Report No. : FR491243A

2.4GHz 2400~2483.5MHz
BLE (Harmonic)

ANT 2.4GHz 2400~2483.5MHz

2 BLE 1Mbps CHOO 2402MHz BLE 1Mbps CH19 2440MHz
Harmonic Harmonic
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
13 3|
2.5 75
FCC CLASS B CON FCCCLASS B CON
-26.3 263
FCC CLASS B(AVG) CON FCC CLAS S BAVG) CON
4500 o 450
2
Peak i ,
1 PRSTN VPVUP PRIV Saets St =
Average 2z 2z
1013 1013]
1203000 4000, 5000, 8000, 10000 12000. 14000, 16000, 18000 1207500 2000 5000, 8000, 10000 12000 14000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBV:1000.000KHz VEW:3000.000KHz RBWV:1000.000KHz VBW-3000.000KHz
Detactor Netactar

ANT 2.4GHz 2400~2483.5MHz

2 BLE 1Mbps CH39 2480MHz

Harmonic

JgLevel (aBm) Date: 2024-11-01

1.3
7.5
FCC CLASSB_CON
-26.3|
FCC CLASS-B(AVG)_CON
450 Blank

Peak , i .

63.8|
MMMWWWW

Average =

101.3]

1203000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Froguancy it
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-:3000.000KHz
Netactar

TEL: 886-3-327-0868 Page Number : D2-17 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

BLE 2Mbps CHO2 2404MHz

BLE 2Mbps CH19 2440MHz

Harmonic Harmonic
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
1.5/ 15
FCCCLASS-B_CON FCCCLASS-B CON
-26.3) -26.3|
FCC CLASS-B(AVG)_CON FCC CLASS-B(AVG)_CON
A5 450
Peak Lo VS
9 M 039 WW
Average 29 2
101.3] 101.3|
120, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 20, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site. THO5-HY
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Natactar  Paak Natactar - Paak
ANT 2.4GHz 2400~2483.5MHz
2 BLE 2Mbps CH38 2478MHz
Harmonic
Level (dBm) Date: 2024-11-01
1.3
1.5
FCCCLASS-B_CON
-26.3|
FCC CLASS-B(AVG)_CON
a0 Blank
2
Peak
63.8) + 2 )
Average 29
120 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 1804
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243A

ANT

2.4GHz 2400~2483.5MHz

2 BLE 125kbps CH0O 2402MHz

BLE 125kbps CH19 2440MHz

Natactor

- Pask

Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
1.3 3]
1.5 75|
FCC CASS B CON FCCCLASS B CON
263 263
FCC CLASS B(AVG) CON FCC CLASS BAVG) CON
P k 4500 et 450
2 2
ea ; : :
-63.8) -63.8| H
|ttt P | L
Average 29 2
1013 1013]
1204500 ‘4000 6000 8000 10000 12000 14000, 16000. 18000 1201500 2000 6000 8000 10000. 12000, 14000, 16000, 18000
Frequency (MH2) Frequency (MHz)
Site THOSHY Site THOS HY
Condtion FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
Netactar - Paak

ANT

2.4GHz 2400~2483.5MHz

2 BLE 125kbps CH39 2480MHz

Netactor

RBW:1000.000KHz VBIW3000.000KHz

Peak

Level (dBm) Date: 2024-11-01
1.3
1.5
FCCCLASS-B_CON
-26.3|
FCC CLASS-B(AVG)_CON
-45.0
Peak 2
3
1 | ot i it )
Average 29
120 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR491243A

ANT 2.4GHz 2400~2483.5MHz
2 BLE 500kbps CHO0 2402MHz BLE 500kbps CH19 2440MHz
Harmonic Harmonic
Level (dBm) Date: 2024-11-01 Level (dBm) Date: 2024-11-01
1.5/ 15
FCCCLASS-B_CON FCCCLASS-B CON
-26.3) -26.3|
FCC CLASS-B(AVG)_CON FCC CLASS-B(AVG)_CON
-45.0| -45.0|
Peak T [0S
-63.8| 63.8| 3 1
e P, e 15
Average 29 2
101.3] 101.3|
120, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 20, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site. THO5-HY
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Natactar  Paak Natactar - Paak
ANT 2.4GHz 2400~2483.5MHz
2 BLE 500kbps CH39 2480MHz
Harmonic
Level (dBm) Date: 2024-11-01
1.3
1.5
FCCCLASS-B_CON
-26.3|
rec cLass Buve) con Blank
-45.0|
Peak .|z
b e R
el PUBSFNTOTIN
Average 29
120 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FR491243A

Emission above 18GHz and below 1GHz

ANT

2.4GHz 2400~2483.5MHz

2 BLE 1Mbps SHF BLE 1Mbps LF
Emission above 18GHz Emission below 1GHz
Level (dBm) Date: 2024-11-02 Level (dBm) Date: 2024-11-02
1.3 1.3
7.5 7.5
FCOCLASS-B_CON
-26.3| -26.3
FCC CLASS-B(AVG)_CON FCC CLASS-B_CON
-45.0| -45.0|
41—‘
-63.8) . m < o et 633
Peak
-82.5| -82.5| T 4- g
'12018000 19000. 20000, 21000, 22000, 23000, 24000, 25000 A 30 100, 200, 300. 400. 500. 600, 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBW:120.000KHz VBW:300.000KHz

TEL: 886-3-327-0868 Page Number : D2-21 of 21
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Appendix E. Cabinet Radiated Spurious Emission

Temperature : 18.7~25.2°C

Test Engineer : Jack Cheng, Ray Lung, Sky Chang and Jesse Fan
Relative Humidity : 51.0~72.0%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-0868 Page Number : E1-1 of 62
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

<Ant. 1>

E1l.1. Cabinet Radiated Spurious Emission Test Modes

<1Mbps>
Band . Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 1Mbps - -
Mode 3 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 1Mbps - -
Mode 13 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 1Mbps - SHF
Mode 14 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 1Mbps - LF
<2Mbps>
Band _ Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 4 2400-2483.5 1 Bluetooth-LE GFSK 01 2404 2Mbps - -
Mode 5 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 2Mbps - -
Mode 6 2400-2483.5 1 Bluetooth-LE GFSK 38 2478 2Mbps - -
<125kbps>
Band _ Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 7 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 125 kbps - -
Mode 8 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 125 kbps - -
Mode 9 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 125 kbps - -
- - - - - 2404 - - -
<500kbps>
Band . Data
Mode Antenna Modulation Channel Frequency RU = Remark
(MHz) Rate
Mode 10 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 500 kbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 500 kbps - -
Mode 12 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 500 kbps - -
TEL : 886-3-327-0868 Page Number : E1-2 of 62

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

E1.2. Summary of each worse mode

<1Mbps>
Mode Modulation Ch. Freq. Level Limit Margin Pol. Peak Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 00 @ 2335.30 43.92 54.00 -10.08 H Avg. Pass - Band Edge
' Bluetooth-LE GFSK | 00 = 4804.00 43.85 74.00 -30.15 V | Peak  Pass - Harmonic
Bluetooth-LE GFSK | 19 = 2366.03 43.04 54.00 -10.96 H Avg. Pass - | Band Edge
’ Bluetooth-LE GFSK | 19 = 7320.00 38.87 54.00 -15.13 \Y, Avg. Pass - Harmonic
Bluetooth-LE GFSK = 39 | 2483.52 45.42 54.00 -8.58 H Avg. Pass - Band Edge
° Bluetooth-LE GFSK = 39 | 7440.00 38.77 54.00 -15.23 H Avg. Pass - Harmonic
13 SHF 39 | 23634.16 39.96 74.00 -34.04 H | Peak  Pass - SHF
14 LF 39 899.12 40.39 46.00 -5.61 H Peak | Pass - LF
<2Mbps>
Mode Modulation Ch. Freq. Level Limit Margin Pol. Peak Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 01 | 2389.52 43.03 54.00 -10.97 \% Avg. Pass - Band Edge
! Bluetooth-LE GFSK | 01 | 7212.00 48.44 74.00 -25.56 H Peak | Pass - Harmonic
Bluetooth-LE GFSK | 19 | 2359.79 41.51 54.00 -12.49 H Avg. Pass - Band Edge
° Bluetooth-LE GFSK | 19 | 7320.00 39.08 54.00 -14.92 H Avg. Pass - Harmonic
Bluetooth-LE GFSK | 38 @ 2483.54 43.89 54.00 -10.11 H Avg. Pass - Band Edge
° Bluetooth-LE GFSK | 38 | 7434.00 39.21 54.00 -14.79 H Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : E1-3 of 62
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FCC RADIO TEST REPORT

Report No. : FR491243A

<125kbps>
Mode Modulation Ch. Freq. Level Limit Margin Pol. Peak Result | RU = Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 00 @ 2323.34 42.22 54.00 -11.78 H Avg. Pass - Band Edge
! Bluetooth-LE GFSK | 00 | 7206.00 48.20 74.00 -25.80 H Peak | Pass - Harmonic
Bluetooth-LE GFSK | 19 | 2366.03 42.70 54.00 -11.30 H Avg. Pass - Band Edge
° Bluetooth-LE GFSK | 19 | 6390.00 54.06 74.00 -19.94 V | Peak @ Pass - Harmonic
Bluetooth-LE GFSK | 39 | 2483.52 44.89 54.00 -9.11 H Avg. Pass - Band Edge
° Bluetooth-LE GFSK | 39 | 7440.00 39.28 54.00 -14.72 Y Avg. Pass - Harmonic
<500kbps>
Mode Modulation Ch. Freq. Level Limit Margin Pol. Peak Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 00 & 2389.76 42.23 54.00 -11.77 \% Avg. Pass - Band Edge
w0 Bluetooth-LE GFSK | 00 | 4804.00 47.05 74.00 -26.95 \Y Peak | Pass - Harmonic
Bluetooth-LE GFSK | 19 | 2366.16 42.74 54.00 -11.26 H Avg. Pass - Band Edge
H Bluetooth-LE GFSK | 19 | 7320.00 39.21 54.00 -14.79 H Avg. Pass - Harmonic
Bluetooth-LE GFSK | 39 | 2483.52 45.09 54.00 -8.91 H Avg. Pass - Band Edge
o Bluetooth-LE GFSK | 39 | 7440.00 38.90 54.00 -15.10 H Avg. Pass - Harmonic

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samranas. FCC RADIO TEST REPORT Report No. : FR491243A
<1Mbps>
1
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH00_2402MHz
ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1054 1054 1
875 15
PEAK 74
00 00
1
s l ~ ‘ ‘ * SZ‘S%WWWWWMM L
B0 30
Peak
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 133502 53.45 74.00 -20.55 40.52 26.85 8.64 32.89 10.03 171 348 PEAC 1 240208 182.88 ------ ------ 99.20 26,82 8.7 32.94 10.83 171 348 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
528 528
1 N
%0 SIS
Avg.
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB:1. 106kHz SKT:Auto : RBl:1080.060kHz VB:1. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 133530 43.92 54.00 -10.06 31.29 26.85 8.64 32.89 10.03 171 340 AVERAGE 1 240208 182,32 ------ ------ 89.64 26,82 8.7 32.94 10.83 171 348 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-5 of 62
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1
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH00_2402MHz
ANT 1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
PEAK 74
00 00
1
I oy ik o o e ppeyet € R i WWMWW
B0 30
Peak
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1389.58 5417 74.00 -19.83 4162 26,79 8.75 32.93 10.03 163 368 PEAK 1 2402.08 9278 ------ ------ 80.62 26,82 8.7 32.94 10.83 163  36@ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
1
i75 15
00 00
AVG_54
528 : 528
e R |
%0 e
Avg.
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RE:1080.080kHz VB:1. 106kHz SKT:Auto : RBl:1080.060kHz VB:1. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1389.48 43.83 54.00 -10.17 3L.28 26.7% 8.75 32.93 10.03 163 360 AVERAGE 1 202,88 9213 ----mn -ooee 79.45 26,82 8.7 3294 10.83 163 36@ AVERAGE
TEL : 886-3-327-0868 Page Number : E1-6 of 62
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Pol. Horizontal Vertical
1 HLMI{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
525 AVG 54 s G 54
| " PRRETeE oy b
- 1 g™ - t"w-“‘ AR gt
Peak 50 50
Avg. 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m  dB dB _dB m deg FHz mdﬁu\”n b dew dB/m A dB _dB m  deg
1 4304.00 43.76 74.80 -30.24 30.63 3021 12.66 4.7 @43 - - PEM 1 43B4.08 43.85 74.60 -30.15 3270 3.2 1266 M7 043 - - PEAK
TEL : 886-3-327-0868 Page Number 1 E1-7 of 62
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
I =] W =]
Avg. ] a— ] a——
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-8 of 62
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Mode Band Edge - L

2400-2483.5_Bluetooth-LE GFSK _CH19 2440MHz

ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK 74
00 00
1
52‘5 ! e . A SZ‘SWWMMWMW " il
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136551 52.34 74.00 -21.66 39.59 26.94 8.78 32.92 10.03 208 339 PEAK 1 2440.00 185.24 ------ ------ 92.63 26,76 8.85 32.97 10.83 208 339 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1050 1
i75 15
00 00
AVG_54
528 528
! SN
%0 PSERENBEEINSESSSS S S
Avg.
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB:1. 106kHz SKT:Auto : RBl:1080.060kHz VB:1. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1366.83 43.04 54.00 -10.96 30.29 26.94 8.78 32.92 10.03 208 339 AVERAGE 1 2448.00 184,01 ------ ------ 9148 26,76 8.85 32.97 10.83 208 339 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-9 of 62
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Pol. Horizontal Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00
B! \M"‘M - . A :
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2487.22 5155 74.80 -22.45 38.98 26.67 8.95 33.80 10.03 208 339 PEAK
gL 0B
1225
105
815
00 \
\ AVG_BE 54
T
1
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248434 4118 54.00 -12.98 26.49 26.64 8.94 33.00 10.03 208 339 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-10 of 62
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Mode Band Edge - L

2400-2483.5_Bluetooth-LE GFSK _CH19 2440MHz

ANT 1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1054 1054 1
875 15
PEAK 74
00 00
“ ' " = SZ‘SM sl
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138337 56.82 74.00 -23.18 36.28 26.79 874 32.93 10.03 367 319 PEAK 1 2440.08 183.27 ------ ------ 99.66 26,76 8.85 32.97 10.83 367 319 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 528
1 ]
%0 e
Avg.
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RE:1080.080kHz VB:1. 106kHz SKT:Auto : RBl:1080.060kHz VB:1. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1366.83 46.54 54.00 -13.16 26.09 26.94 8.78 32.92 10.03 367 319 AVERAGE 1 2448.08 18179 ------ ----m- 89.18 26,76 8.85 32.97 10.83 367 319 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-11 of 62

FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Vertical Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00
&\”"WM.. b
30
Peak Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248458 5148 74.80 -22.51 38.36 26.65 8.94 33.80 10.03 367 319 PEAK
gL 0B
1225
105
815
00 \
\ AVG_BE 54
T
. 1
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248458 49.85 54.80 -13.15 26.23 26.65 8.94 33.80 10.03 367 319 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-12 of 62

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ N AVG_54
| - e i e
W*JWW 1wv\f‘"’""’"
350! 35,
Peak “" ]
175 f
Avg.
3000 6000, 9000. 1 A5000. 18000 3000 6000, 9000. 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4330.00 44.13 74,00 -29.8 3.84 3236 1274 3418 @42 - - PEA 1 4g80.08 44.20 74.60 -29.78 32.88 32.36 12.74 M3 @42 - - PEAC
1730.00 43.10 7400 -25.9% 31.4F 36.74 159 3672 0.4 .- -- PEAC 2 730.00 49.93 74.60 -24.07 3.1 3674 15.9 672 @64 - - PEAC
30730.00 33.76 54.80 -15.24 .14 36.74 15.96 36.72 0.64 .- -- AVERAGE 3 7320.08 38.87 54.60 -15.13 22.25 36.74 15.96 36.72 @.64 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-13 of 62

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
i i T I ] R B s
Avg. 1 %
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-14 of 62

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

3
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH39_2480MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
1
525 M““Wwwmm - - - 525 eSS VY IR
— .
B0 30
Peak
115 115
2480 244, 2488, 19 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248358 6.19 74.80 -13.81 47.58 26.64 8.94 33.80 10.03 221 332 PEM 1 2450.08 185.32 ------ ------ 92.76 26.66 8.93 3300 10.83 221 332 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1050 !
i75 15
00 00
AVGBE B4 AVG_54
525 ] 528
NS ——
%0 P RIS S
Avg.
115 115
2480 244, 2488, 19 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB:1. 106kHz SKT:Auto : RBl:1080.060kHz VB:1. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248352 45.42 54.80 -B.50 3281 26.64 8.94 33.80 10.03 221 332 AVERAGE 1 2450.08 18412 ----mn --oee 91.56 26.66 8.93 3300 10.83 221 332 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-15 of 62



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 \ 105
815 5
\ PEAK BE 74 PEAK 74
00 00
1
-
52! Ty e ok 52 A bk
e o bRt H
30 350
Peak
11 1.
2480 2484, 2488, 19 2% 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28354 58.37 74.00 -15.63 45.76 26.64 8.94 33.80 10.03 396 318 PEAK --- G189 26,60 8.93 33.80 10.63 396 310 PEAK
gL 0B Lol B
1225 1225
105 105 1
815 5
00 \ 00
AVGBE 54 AVG_54
T 1 528
- ] D SRV
31 350
Avg.
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248352 4421 54.88 -9.79 3168 26.64 8.94 33.80 10.03 396 310 AVERAGE 1 2450.08 182,32 ------ ------ 89.76 26,60 8.93 3300 10.83 396 310 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1-16 of 62




ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG 54 @ AVG_54
o 1 LI Ly 1 - NI
LR et WMWM
30 30
Peak
175 f
Avg.
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4966.00 45.11 74.60 -28.89 33.35 3272 12.82 3419 @41 - - PEAC 1 4960.08 44.75 74.66 -29.25 32,99 3.7r 12.82 .19 @41 - - PEAC
1 7Mdp.00 43.48 74,00 -25.50 31.66 36.80 16,10 3681 @73 - - PEAC 1 740,00 49.84 74.60 -24.16 33.02 3680 1610 681 @73 - - PEAK
3 7M0.00 33.77 5480 -15.23 21.95 36.80 16.18 36.81 .73 .- -- AVERAGE 3 740.08 38.74 54.60 -15.26 21,92 36.88 16.18 36.81 0.73 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-17 of 62

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg. 1 a— W
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (HHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-18 of 62

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical

1 MLMI{IIB!IVJIH] " Level (dBuVim)

1225 1225

1050 o

815 15
PEAK 74 PEAK 74

00 700
AVG_54 AVG_54

525 525

g5l s frichsn bbeersbil i i b o R PROT POV RN

Peak
175 f.
16000 18400, 20800, 22200, 23600, 25000 18000 19400, 20800, 2200, 23600, 25000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 1n BBHAS17 1224 240624 HORTZONTAL Condition: PEAK 74 Im BBHA917 1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 263416 39.9 74.00 -34.84 42.57 3B.64 8.4 6013 -9.54 - - PEM 1 M168.26 39.36 74.60 -34.64 41.68 3B.63 28.76 60.17 -9.54 - .- PEAK
TEL : 886-3-327-0868 Page Number 1 E1-19 of 62

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
"" o - w
= B
g w7
5 5 e
100 ; | | T M 100 s L il iy 4]
1 W‘M’
ol WJ MM ol i M
‘...‘.WrWM i A W
QP/ 100 100
Peak 30 . . 612 806. 1000 30 . . 612 806, 1000
Fraquency (MHz) Frequency (MHz)

Site & B3CH21-HY
Condition: QP 3m LF 41912805 240204 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg

1 30.00 27.83 40.00 -12.97 34.16 24.64 0.85 32.65 .63 - - Peak
2 19499 25.46 43.50 -18.04 40.54 14.74 2.43 32.62 0.07 - - Peak
3 242,43 29.26 46.60 -16.74 4173 17.36 271 32.62 0.08 - - Peak
4 419.94 29.88 46.00 -16.12 36.69 22.27 3.60 32.78 @.10 - - Peak
5 573.20 33.12 46.80 -12.88 35.94 25.65 4.21 32.83 0.15 - - Peak
6 89912 49,39 46.80 -5.61 38.62 28.28 5.32 31.93 0.18 - -- Peak

Site & B3CH21-HY
Condition: QP 3m LF 41912805 240204 VERTICAL

Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBu/m  dB dBuV dB/m B A8 dB cm deg

1 49.49 25,08 40.00 -14.92 4171 14.80 1.20 32.66 .63 - -- Peak
2 9111 29.33 43.50 -14.17 45.52 14.83 1.63 32.68 @.63 - -- Peak
3 250.89 26,51 46.60 -19.49 36.50 19.75 2.81 32.63 @.68 - -- Peak
4 505,30 28.84 46.00 -17.16 34.00 23.71 3.93 3284 0.4 - -- Peak
5 753.62 32.38 46.80 -13.62 32,57 27.55 4.82 32.68 0.12 - -- Peak
6 951.50 35.54 46.80 -10.46 31.43 29.88 5.45 31.40 0.18 -- -- Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

<2Mbps>
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CHO1_2404MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 150 1
875 815
PEAK, T4
00 00
4 ; oY S ———
‘ e l ’ ‘ M
350 350
Peak
115 115
Al 23288 2478 2664 23852 2404 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site t B3CH2L-HY Site
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ REW: 1086, BABkHz VB: 3609, 000kHZ ST:Auto + REW: 1009 068kHz VBH: 3609, 08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 236273 5227 74.60 -21.73 39.49 26.97 8.69 32.91 10.65 186 331 PEAK 1 2404.00 163.57 ------ ------ 99.86 26.84 B8.78 3294 18.83 136 331 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 815
00 00
AVG_54
525 525
! _’_”_“m‘_ﬁ-__’___‘___,_,dJW
350 350
Avg.
115 115
Al 23288 2478 2664 23852 2404 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
: RE:1080.080kHz VB: 1. 200kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 136236 42.28 54.80 -11.72 29.49 26,98 8.69 32.91 10.03 186 331 AVERAGE

Site + B3CH21-HY

Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RBl:1080.060kHz VB:1.200kHz SHT:Auto

Freq Level

Linit Read  Ant (able Preamp  Aux APos  TPos
Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

1 2404.00 102.03

------------ 89.32 26,84 8.78 3294 10.83 186 331 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

1 138924 53.46 74.00 -20.54 4891 26.7% 875 32.93 10.03 1e@ 32 PEAK

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
PEAK 74
00 00
5! TR Sy Y WS NI b TRFTATITS 1" v/ 52 ¥ b il o
v Al
30 350
Peak
11 1.
Al 20288 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

--- 7307 2684 878 3294 19.63 18 32 PEAK

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RBW:1000.060kHz VBN:1.200kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
de dBw dB/m d8 B A8 o deg
1 1389.52 43.03 54.00 -10.97 30.48 26,79 8.75 32.93 10.03 108 32 AVERAGE

LI PNECICIL)
1225 1225
105, 105,
875 875
700 700
525 f 525 AVG_54)
! \/ N e
% 30 —
Avg.
11 11!
0 23288 24158 23664 23852 2404 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

1 240400 84,48 ------ ------ 7169 26,84 878 32.94 18.63 180 32 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
25 P i 2 G %
5 R — T
.- 1 PR, e e it ——
Peak %0 %0
AVg. 115 1.
000 6000 9000, 1 15000, 18000 000 6000 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 4G08.00 43.88 74.00 -30.12 .73 3.2 167 3417 043 - - PEAK 1 4g05.00 43.91 74.60 -30.09 3276 .2 1.67 M.17 @43 - - PEAK
1 THL08 48.44 74.60 -25.56 32,23 36.52 15.83 36.64 6.5 -- -- PEAK 2 721208 47.85 74.80 -26.15 31.64 36.52 15.83 36.64 0.5 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 E1-23 of 62

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
- — . S — v L PR —
Avg. 1 — %
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-24 of 62

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

Mode Band Edge - L
2400-2483.5_Bluetooth-LE GFSK _CH19_2440MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
150 150 1
875 15
PEAK 74
00 00
L S S S — 05 [, A
bt ot s
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138678 S51.54 74.00 -22.46 39.08 26.7% 8.74 32.93 10.03 207 332 PEAC 1 2448.00 183.55 ------ ------ 99.94 26,76 8.85 32.97 10.83 207 332 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 528
1 A’_’_"—_—_"_/_'__'_J_HL_.__._-J
350 30
Avg.
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB: 1. 200kHz SKT:Auto : RBl:1080.060kHz VB:1.200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135979 4151 54.00 -12.49 28.78 27.0 8.69 32.91 10.03 207 332 AVERAGE 1 2448.08 18206 ------ ------ 89.45 26,76 8.85 32.97 10.83 207 332 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00 \
52, Witk " T Y -
30
Peak Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249825 5.71 74.80 -23.29 36.02 26.79 8.96 33.80 10.03 207 332 PEA
gL 0B
1225
105
815
00 \
\ AVG_BE 54
T
IO S o
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RE:1000. 06kHz VBi:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2497.47 4983 54.80 -13.17 26.14 26,7 8.97 33.81 10.03 207 332 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-26 of 62
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samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

Mode Band Edge - L
2400-2483.5_Bluetooth-LE GFSK _CH19_2440MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
PEAK 74
00 00
1 B -
L Nt R :
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 136811 56.68 74.00 -23.40 37.87 26.92 8.78 32.92 18.03 3% 94 PEAK 1 2448.00 100,38 ------ ------ 83.19 2678 8.85 32.97 la.e3 395 94 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 528
1 e
%0 e
Avg.
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000

frequency (MHz)
Site @ B3CHIL-HY
Condition: AVG BE 54 3m DRH1S-E_LEICA3ALEEN 246711 VERTICAL
+ RBH: 1000.00kHz VW:L.200kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

1 1369.15 49.35 54.80 -13.65 27.62 26.91 8.71 32.92 10.03 395 04 AVERAGE

Frequency (MHz)

Site + B3CH21-HY
Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RBl:1080.060kHz VB:1.200kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1204808 99.37 ----mn -oooee 86.76 26,76 8.85 32.97 10.83 395 94 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Vertical Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00
i, \ ; i A . :
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249262 5.31 74.80 -23.69 37.62 26.7% 8.96 33.80 10.03 395 04 PEAK
gL 0B
1225
105
815
00 \
\ AVG_BE 54
RS
N 1
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RE:1000. 06kHz VBi:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2498.04 49,41 54.80 -13.59 27.73 26,79 8.95 33.80 10.03 395 04 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-28 of 62

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ N AVG 54 @ N AVG_54
J AT I
30 30
Peak
175 11!
Avg.
3000 6000. 9000. 1 A5000. 18000 3000 6000, 9000. 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4380.00 44.26 74.60 -29.74 32.97 32.36 1274 #.18 642 - - PEAC 1 4580.08 43.52 74.00 -38.48 3218 32.36 1274 4.8 e - - PEAK
17320.00 48.92 74.60 -25.88 32.30 6.4 15.% 36.72 @.64  -- - PEAK 2 730.08 48.89 74.00 -25.11 32.27 36,74 15.9 .72 0.4 - - PEAK
3 7320.00 39.08 54.00 -14.92 22.46 36.74 15.96 36.72 @.64  -- - AVERAGE 3 730.00 39.05 54.00 -14.95 2243 36.74 15.96 36.72 .64 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-29 of 62

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

Pol.

Horizontal Vertical
oLl dBuim) oLl dBuim)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
i T e T | R ]
Avg. ] — 1 —
118 1A
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY

Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR491243A

Mode Band Edge

2400-2483.5_Bluetooth-LE GFSK _CH38_2478MHz

ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
150 150 1
875 15
PEAK BE 74 PEAK 74
00 00
1
25 5 WWWMMM"“M pbd ol
B0 30
Peak
115 115
Un 4824 24868 402 4054 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28365 53.22 74.00 -20.76 40.61 26.64 8.94 33.00 10.03 208 348 PEAC 1 2478.08 183.32 ------ ----m- 99.77 26,58 8.93 32.99 10.83 208 340 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_BE 34 AVG_54
525 528
1 . ]
%0 M INUENEEISSES S
Avg.
115 115
Un 4824 24868 402 054 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB:1. 200kHz SKT:Auto : RBl:1080.060kHz VB:1.200kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248354 43.89 54.00 -10.11 3128 26.64 8.94 33.00 10.03 208 340 AVERAGE 1 2478.08 18188 ------ ------ 89.25 26,58 8.93 32.99 10.83 208 348 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-31 of 62
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
PEAK BE 74 PEAK 74
00 00
52. \“\A 1 52. J YRR PrY
FNTAI T e L ) i . P e
ool
30 350
Peak
11 1.
Un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28431 52.28 74.80 -21.71 39.67 26.64 8.94 33.00 10.03 408 298 PEAK 1 2478.00 100.08 ------ ------ 87.45 26,58 8.93 32.99 10.83 408 298 PEAK
gL cB) Lol B
1225 1225
105 105 1
815 5
00 \ 00
AVGBE 34 AVG_54
T 1 528
T R PR |
) 0 S
Avg.
11 1.
un 4824 24868 42 5 2500 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28372 4222 54.80 -11.76 29.61 26.64 8.94 33.00 10.03 408 293 AVERAGE 1 M478.08 98.53 ----on -oooee 85.98 26,58 8.93 32.99 10.83 48@ 298 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLﬁveI{ilB!l\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ AVG_54
J s g z ———
T R P e
350! 35,
Peak “" ]
175 f
Avg.
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4956.00 44.95 74.60 -29.82 33.23 371 1282 #4.19 641 - - PEAC 1 49%6.08 44.79 74.00 -29.21 33.84 371 12.82 3419 @41 - - PEAK
1743400 49.30 74.60 -24.70 32.45 36.80 16.09 36.88 @73 - -- PEAC 2 743400 48.59 74.00 -25.41 3177 36.80 1609 680 073 - - PEAK
3743400 39.21 54.00 -14.79 22.39 36.30 16.09 36.38 @.73 - -- AVERAGE 3743400 38.78 54.00 -15.22 21.96 36.80 16.89 3688 .73 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-33 of 62
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